

Test Certificate n°

15EP0380

AITEX declares that the articles:

**FABRIC TenCate Tecashield® - BV 9120**

Woven fabric

Composition: Nomex® III with Static-Control™,

94/5/1% Nomex/para-aramid/Static-Control™

Weave: 3/1 twill, Mass: 265 g/m<sup>2</sup>

Given by the company

**TEN CATE PROTECT**

**G. VAN DER MUELENWEG 2**

**NL-7443 NYVERDAL**

**THE NEDERLANDS**

Complies with the requirements of the standard/s:

**UNE-EN 1149-5:2008. Protective clothing. Electrostatic properties. Part 5 Material performance and design requirements.**

| TEST                               |  | RESULTS                               | REQUISITES                              | REPORT No. & NOTIFIED BODY |
|------------------------------------|--|---------------------------------------|---|----------------------------|
| Clause 4.2.1<br>UNE-EN 1149-3:2004 | Charge Decay test (Method 2) after 5 industrial washing cycles at 75°C | S = 0,43<br>t <sub>50</sub> > 30,00 s | S > 0,2<br>or<br>t <sub>50</sub> < 4 s. | 2015EP0380<br>AITEX        |

The test results above indicated are shown in the testing report/s:

**2015EP0380**

Issued by AITEX

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.

This does not imply any monitoring or control activity on this product done by AITEX:



Signed by Raquel Muñoz González  
Manager Innovation Area

21/03/2015

